


CONTENT
ENGINE PART

E-1 : L.CRANKCASE & R.CRANKCASE 4

E-2 : CYLINDER BLOCK & CYLINDER HEAD 6

E-3 : VALVE, INTAKE & VALVE, EXHAUST 7

E-4 : PISTON & PISTON RING 8

E-5 : OIL PUMP 9

E-6 : STARTING SHAFT & SHIFTER & TENSION PLANK 10

E-7 : ENTER WINDPIPE & TENSIONING DEVICE & START MOTOR 11

E-8 : MAGNETO 12

E-9 : L.CRANKCASE COVER 13

E-10 : CYLINDER HEAD COVER 15

E-11 : CYLINDER HEAD COVER & CAMSHAFT ASSEMBLY 16

E-12 : CLUTCH 17

E-13 : R.CRANKCASE COVER 18

E-13 : R.CRANKCASE COVER 19

E-14 : ENGINE ASSY 20

CHASSIS PART

F-1 : METER/FRONT HEADLIGHT 21

F-2 : TURN LAMP 22

F-3 : STEERING SYSTEM 23

F-4 : FRONT SUSPENSION 24

F-5 : SEAT, FUEL TANK 25

F-6 : SIDE COVER 26

F-7 : FRONT FENDER 27

F-8 : REAR FENDER ASSY 28

F-9 : SWING ARM/REAR RDAMPER 29

F-10 : FOOTREST/STAND 30

F-10 : FOOTREST/STAND 31

F-11 : AIR CLEANER ASSY/MUFFLER 32

F-12 : SECONDARY AIR SUPPLY SET 34

F-13 : OIL LINE ASSY I 35

F-14 : F.WHEEL/ RR.WHEEL  36

F-15 : ELECTRIC DEVICE 38

F-16 : FRAME WELDING ASSEMBLY 39

F-17 : TOOLS KIT 41



ENGINE PART



E-1 : L.CRANKCASE & R.CRANKCASE

NO PARTCODE DESCRIPTION QTY REMARK

1 11010287 ASSEMBLY,LEFT CRANKCASE 1

2 70090086 BEARING(6203) 1

3 70090085 BEARING(MR5525) 1

4 70090084 BEARING(63/13YAB) 1

5 70090059 NEEDLE BEARING(HK1210) 1

6 72011363 BOLT M8x41 1

7 72011364 STUD M6x63 1

8 72040362 WASHER 10.2x14x1 1

9 73130519 CABLE ASSEMBLY,GEAR INDICATION 1

10 72040159 WASHER 12.2x20x1.5 1

11 72010582 BOLT M12x1.5 1

12 12010271 ASSEMBLY,LEFT CRANGKCASR 1

13 70090083 BEARING(6302YAB) 1

4



E-1 : L.CRANKCASE & R.CRANKCASE
NO PARTCODE DESCRIPTION QTY REMARK

14 70090087 BEARING(62/22YAB/C3) 1

15 72110096 OIL-SEAL18x34x5 1

16 70090088 BEARING(60/18RLYAB) 1

17 73131479 CIRCLIP,MAINSHAFT BEARING 1

18 72011368 BOLT M6x16 2

19 11060005 ASSEMBLY,OIL FILTER SCREEN 1

20 72010157 BOLT M6x16 1

21 72060092 DOWEL PIN 10x16 2

22 72130390 GASKET,CRANKCASE 1

23 12010078 ASSEMBLY,CONNECTING ROD 1

24 21090003 BALANCE SHAFT 1

25 15030104 ASSEMBLY,COUNTERSHAFT 1

26 15020080 MAIN SHAFT ASSY 1

27 15050043 GEARSHIFT DRUM 1

28 15140017 LEFT FORK,COUNTERSHAFT 1

29 15140018 CENTER FORK,MAINSHAFT 1

30 15140019 RIGHT FORK,COUNTERSHAFT 1

31 15140020 SHAFT,FORK 1

32 15070043 ASSEMBKY,GEARSHIFT LEVER 1

33 72010169 BOLT M6x35 4

34 72010392 BOLT M6x65 5

35 72010173 BOLT M6x50 3

36 72010176 BOLT M6x80 1

37 PIN 3x9.6 1

38 15090009 STOPPING PLATE 1

39 72011370 BOLT M6x20 1

40 15110020 1

41 73131476 2

42 72010163 BOLT M6x25 1

5



E-2 : CYLINDER BLOCK & CYLINDER HEAD

NO PARTCODE DESCRIPTION QTY REMARK

1 72060091 DOWEL PINφ10.5x12x20 2

2 72130389 GASKET,CYLINDER BLOCK 1

3 27010175 ASSEMBLY,CYLINDER BLOCK 1

4 72040368 WASHER10.3x18.6x2 4

5 72011371 BOLT M10x1.25-100 4

6 72010388 BOLT M6x32 2

7 72011372 BOLT M10x1.25-86 2

8 72011373 BOLT M10x1.25-118 1

9 72011376 BOLT M10x1.25-99 1

10 72060091 DOWEL PIN10.5x12x20 2

11 73011167 GUIDE STARTER CHAIN 1

12 15160015 CHAIN,TIMING 1

13 72130381 GASKET ASSEMBLY,CYLINDER HEAD 1

14 22010395 CYLINDER HEAD ASSEMBLY 1

15 72040369 WASHER10.3x20.8x3 3

16 72040370 WASHER10.3x25x4 1

17 72020359 NUT M10x1.25 4 6



E-3 : VALVE, INTAKE & VALVE, EXHAUST

NO PARTCODE DESCRIPTION QTY REMARK

1 22010395 CYLINDER HEAD 1

2 22020043 VALVE INTAKE 2

3 22020044 VALVE EXHAUST 2

4 72040365 WASHER 18.5x25.5x1 4

5 72110026 OIL SEAL,VALVE STEM 4

6 72120082 SPRING VALVE INNER 4

7 72120083 SPRING VALVE OUTER 4

8 22030003 RETAINER,VALVESPRING,UPPER 4

9 22040003 COTTER,VALVE 4

10 31170020 SPARK PLUG 1

11 72010514 BOLT STUD 4

7



E-4 : PISTON & PISTON RING

NO PARTCODE DESCRIPTION QTY REMARK

1 21020061 PISTON 1

2 21040023 PIN PISTON 1

3 72080065 CLIP,PISTON PIN 2

4 PISTON RING I 1

5 PISTON RING II 1

6 OIL CUP 1

7 SIDE RING 2

8

21030586



E-5 : OIL PUMP

NO PARTCODE DESCRIPTION QTY REMARK

1 72060012 PIN DOWEL 8X14 2

2 72130394 GASKET, OIL PUMP 1

3 20010042 OIL PUMP ASSY 1

4 72010388 BOLT M6 X 32 1

5 72010389 BOLT M6 X 40 1

6 72010173 BOLT M6 X 50 1

7 72150127 O-RING 1

9



E-6 : STARTING SHAFT & SHIFTER & TENSION PLANK

NO PARTCODE DESCRIPTION QTY REMARK

1 72120085 SPRING, SHIFTER 1

2 72040366 WASHER 6.5 X 14.2 X 1 1

3 15080015 SHIFTER 1

4 72010157 BOLT 1

5 15010030 STARTING SHAFT ASSY 1

6 72040366 WASHER 6.5 X 14.2 X 1 1

7 72060089 TENSIONER PLATE BUSH 1

8 73011166 ADJUSTING PLATE CHAIN 1

9 72010163 BOLT M6 X 25 1

10



E-7 : ENTER WINDPIPE & TENSIONING DEVICE & START MOTOR

NO PARTCODE DESCRIPTION QTY REMARK

1 72130393 Tension ware gasket 1

2 15150005 Tensioning  Device 1

3 72010157 BOLT M6x16 2

4 15150013 Adjust WASHER 1

5 72010157 Adjust screw 1

6 18030808 Enter windpipe 1

7 72010163 BOLT M6x25 3

8 31160114 Starting motor 1

9 72010163 BOLT M6x25 2

11



E-8 : MAGNETO

NO PARTCODE DESCRIPTION QTY REMARK

1 72040358 WASHER 30 X 42 X 5.7 1

2 15110018 GEAR ASSY, START CLUTCH 1

3 70090092 BEARING, ROLL PIN 1

4 72040359 WASHER 29.2 X 38.5 X 3.7 1

5 31150089 ROTOR ASSY, MAGNETO 1

6 72040360 WASHER 12.6 X 30 X 5 1

7 72011367 BOLT M12 X 1.25-50 1

12



E-9 : L.CRANKCASE COVER

NO PARTCODE DESCRIPTION QTY REMARK

1 14010434 L.CRANKCASE COVER 1

2 31140136 STATOR ASSY, MAGNETO 1

3 72010388 BOLT M6 X 32 3

4 1

5 1

6 72010157 BOLT M6 X 16 2

7 73031478 NIP, PRESS LINE 1

8 72010157 BOLT M6 X 16 1

9 72150009 INSPECTION HOLE SCREW O-RING (BIG) 1

10 14060021 INSPECTION HOLE SCREW (BIG) 1

11 72150021 INSPECTION HOLE SCREW O-RING (SMALL) 1

12 14060022 INSPECTION HOLE SCREW (SMALL) 1

13 70090091 BEARING 6000 (10X26X8) 1 13



E-9 : L.CRANKCASE COVER
NO PARTCODE DESCRIPTION QTY REMARK

14 14070032 PASS WHEEL COVER 1

15 72060014 DOWEL PIN 10 X 20 2

16 72130391 L.CRANKCASE COVER GASKET 1

17 15110019 DUAL-GEAR 16/47 1

18 24080010 AXLE, DUAL-GEAR 10.7 X 15 X 43 1

19 72010174 BOLT M6 X 60 4

20 72010173 BOLT M6 X 50 2

21 72020358 NUT M6 1

22 15110020 GEAR 1

23 24080011 GEAR SHAFT 1

24 24080012 BUSH, GEAR SHAFT 1

25 72060012 DOWEL PIN 8 X 14 2

26 72130395 GASKET 1

27 72010169 BOLT M6 X 35 1

28 72010392 BOLT M6 X 65 2

29 72010387 BOLT M6 X 28 1

30 72110095 OIL SEAL, COUNTERSHAFT 25 X 35 X 5 1

31 72110009 OIL SEAL, GEARSHIFT 14 X 28 X 7 1

14



E-10 : CYLINDER HEAD COVER

NO PARTCODE DESCRIPTION QTY REMARK

1 22150112 CYLINDER HEAD COVER 1

2 22050016 INTAKE VALVE ROCKER ARM(LEFT) SIGNED 1

3 73031480 WAVE WASHER 8.2 X 12 X 0.3 4

4 72040063 COPPER WASHER 12.2 X 18.5 X 2 2

5 22070013 EXHAUST VALVE ROCKER ARM 2

6 22050017 EXHAUST VALVE ROCKER ARM (RIGHT) SIGNED "B" 1

7 22050019 EXHAUST VALVE ROCKER ARM SIGNED "A" 2

8 22050020 EXHAUST VALVE ROCKER ARM SIGNED "C" 1

9 22050018 INTAKE VALVE ROCKER ARM SIGNED "B" 1

10 72040064 COPPER WASHER 14.2 X 20 X 1.5 4

11 22070015 ROCKER ARM SHAFT M14 X 1.5 2

12 22050021 INTAKE VALVE ROCKER ARM(LEFT)SIGNED "IN" 1

13 22050018-IN INTAKE VALVE ROCKER ARM(RIGHT)SIGNED "IN" 1

14 22070014 ROCKER ARM SHAFT 2

15 72110099 OIL SEAL 11 X 16 X 5 1

16 72040371 WASHER 11.2 X 20 X 1 1

17 72120088 SPRING 1

18 24030031 DECOMPRESSION LEVER 1

19 72060087 PIN SCREW 4 X 31 1 15



E-11 : CYLINDER HEAD COVER & CAMSHAFT ASSEMBLY

NO PARTCODE DESCRIPTION QTY REMARK

1 72120086 SPRING 1
2 72060088 PIN 1
3 72060090 PIN 10 X 18 1
4 22080029 CAMSHAFT ASSEMBLY ASSY 1
5 70090089 BEARING 18 X 37 X 9 (OIL SEAL OUTSIDE) 1
6 70090090 BEARING 20 X 37 X 9 1
7 72060090 PIN 10 X 18 1
8 15170067 TIMING DRIVEN SPROCKET 1
9 72011369 BOLT M7 X 9.4 2

10 72060012 DOWEL PIN 8 X 14 2
11 72130392 CYLINDER HEAD GASKET(STEEL) 1
12 22150176 CYLINDER HEAD COVER 1
13 72010169 BOLT M6 X 35 6
14 72010389 BOLT M6 X 40 1
15 72010392 BOLT M6 X 65 2
16 72011375 BOLT M6 X 118 3
17 72011374 BOLT M6 X 70 1
18 72150015 O-RING 4
19 22140006 VALVE COVER 1

16



E-12 : CLUTCH

NO PARTCODE DESCRIPTION QTY REMARK

1 24020044 PRIMARY INITIATIVE GEAR 1
2 21080002 DRIVE GEAR, OIL PUMP 1
3 21080003 DRIVEN REAR, OIL PUMP 1
4 24070208 CLUTCH BUSH 22 X 28 X 29.3 1
5 CLUTCH OUTER COVER 1
6 2470204 WASHER 22 X 35 X 2 1
7 INITIATIVE PLATE ASSY, CLUTCH 1
8 72040367 WASHER 18.2 X 32.2 X 2 1
9 24070165 BUTTERFLY WASHER 18.4 X 30 X 2 1

10 72020360 CLUTCH FIXING NUT M18 X 1 1
11 72040367 WASHER 18.2 X 32.2 X 2 1
12 72020360 LOCK NUT M18 X 1 1
13 DRIVING DISC 1
14 24070205 BEARING 17 X 30 X 12 1
15 24070206 CLUTCH HANDSPIKE 1
16 SPRING, CLUTCH 5
17 WASHER 5
18 BOLT M6 X 35 5

5,7,13,16,1

7,18
24120104 CLUTCH ASSY 1

17



E-13 : R.CRANKCASE COVER

NO PARTCODE DESCRIPTION QTY REMARK

1 13010899 RIGHT CRANKCASE COVER 1

2 72110097 OIL SEAL 14 X 22 X 5 1

3 72080066 RETAINER RING 1

4 72090020 BEARING HK1210 1

5 72090020 BEARING HK1210 1

6 72110098 OIL SEAL 12 X 18 X 5 1

7 24030031 CLUTCH JOY STICK 1

8 72120084 SRING, CLUTCH JOY STICK 1

9 72040361 COPPER WASHER 6.2 X 12.5 X 1.2 1

10 72011365 BOLT M6 X 12 1

18



E-13 : R.CRANKCASE COVER

NO PARTCODE DESCRIPTION QTY REMARK

1 72060012 DOWEL PIN 8 X 14 2

2 72130396 RIGHT CRANKCASE COVER GASKET 1

3 13010899 RIGHT CRANKCASE COVER 1

4 72010387 BOLT M6 X 28 7

5 72010390 BOLT M6 X 45 3

6 72010392 BOLT M6 X 65 2

7 72120087 SPRING, OIL FILTER 1

8 20030010 OIL FILTER 1

9 72150128 ORING 1

10 14090017 OIL FILTER COVER 1

11 72010157 BOLT M6 X 16 1

12 72010599 BOLT M6 X 75 1

13 72110100 OIL SEAL 20 X 30 X 7 1

14 72060092 DOWEL PIN 10 X 16 2

15 72150129 ORING 2 19



E-14 : ENGINE ASSY

NO PARTCODE DESCRIPTION QTY REMARK

1 ENGINE ASSY 1

2 73032012 BRACKET, DRIVEN CHAIN 1

3 14021049 COVER 1

4 72011943 BOLT M6 X 30 1

5 72011944 BOLT M6 X 40 1

20



CHASSIS PART



F-1 : METER/FRONT HEADLIGHT

NO PARTCODE DESCRIPTION QTY REMARK

1 73210196 Headlight bracket 1

2 37010425 Meter assy 1

3 73240067 Meter bracket assy 1

4 72011235 Bolt M6×12 2

5 72040197 Washer 6 6

6 73012155 Mounting rubber mat, meter 3

7 72020348 Cap nut M6 3

8 47080202 Speedometer flexible shaft 1

9 Headlamp 1

10 Mounting Bolt, Headlamp 2

11 Mounting rubber mat, headlamp 2

21

32010311



F-2 : TURN LAMP

NO PARTCODE DESCRIPTION QTY REMARK

1 32040194 Turn signal lamp, rear R 1

2 72011235 Bolt M6×12 2

3 73230156 Mounting bracket, TSL rear R 1

4 73230155 Mounting bracket, TSL rear L 1

5 32050194 Turn signal lamp, rear L 1

6 32030225 Turn signal lamp front L 1

7 32020225 Turn signal lamp front R 1

22



F-3 : STEERING SYSTEM

NO PARTCODE DESCRIPTION QTY REMARK

1 53230257 Rear view mirror, right 1

2 Bolt 4

3 Connecting clamp, handlebar tube 2

4 45010366 Handle bar tube 1

5 53240247 Rear view mirror, L 1

6 45020044 Bob weight, handle bar 2

7 36020219 Handlebar switch, LH 1

8 45060104 Handle grip LH 1

9 45190116 Clutch lever assy 1

10 47040158 Choke cable 1

11 47020246 Clutch cable 1

12 47030277 Cable assy, throttle 1

13 72011245 Bolt M8×35 2

14 72011235 Bolt M6×12 2

15 55020275 Front hydraulic disc brake 1

16 36010210 Handlebar switch, RH 1

17 45050104 Accel grid assy 1 23

46010152



F-4 : FRONT SUSPENSION

NO PARTCODE DESCRIPTION QTY REMARK

1 41050553 Front shock absorber, RH 1

2 46010152 Upper connecting bracket 1

3 76020331 Ignition switch lock 1 76020398 - Lock set

4 72011928 Screw M8×20 2

5 41060552 Front shock absorber, LH 1

6 73060013 Front reflector 2

7 Steering column assy 1

8 Rubber washer, steering column 1

9 Plain washer, steering column 1

10 70090077 Bearing 320/24 1

11 Lock nut, steering column 1

12 Lock washer, steering comumn 1

13 Adjusting nut, steering column 1

14 70090076 Bearing 320/22.5 1

15 73012327 Cushion rubber, headlamp bracket 4

24

46020205

CP-XY-NUT&WASHER



F-5 : SEAT, FUEL TANK

NO PARTCODE DESCRIPTION QTY REMARK

1 16031709 Fuel tank welding assy 1

2 76020331 Fuel tank lock 1

3 72011244 Bolt M8×30 1

4 72040548 Rear bush, fuel tank 1

5 73012322 Rear damping mat, fuel tank 1

6 72040263 Washer 8 2

7 72020440 Cap nut M8 2

8 41161375 Seat assy 1

9 16041501 Fuel cock 1

10 31130091 Fuel sender assy 1

11 72020178 Nut M6 4

12 73012149 Front damping mat, fuel tank 2

25



F-6 : SIDE COVER

NO PARTCODE DESCRIPTION QTY REMARK

1 53032826 Cover frane R 1

2 53022789 Cover frame, L 1

3 72011235 Bolt M6×12 2

4 72040197 Washer 6 2

26



F-7 : FRONT FENDER

NO PARTCODE DESCRIPTION QTY REMARK

1 53012386 Front fender 1 53012572

2 73270048 Front license bracket 1

3 73012328 Protective line ring 1

4 Bolt 4

5 Spring Washer 4

6 Plain Washer 4

27



F-8 : REAR FENDER ASSY

NO PARTCODE DESCRIPTION QTY REMARK

1 53170560 Rear fender 1

2 73012330 Rubber sleeve I, rear fender 1

3 72040197 Washer 6 7

4 72020348 Cap nut M6 2

5 73032011 Mounting bracker, rear fender 1

6 32060474 Taillamp assy 1

7 72011237 Bolt M6×20 3

8 72011236 Bolt M6×16 2

9 73012164 Cushion rubber, rear license 1

10 73060039 Rear reflector 1

11 73280100 Rear license bracket 1

12 72020178 Nut M6 5

13 73012325 Installation rubber pad, taillamp 3

14 73032010 Tensioning plate, taillamp 1

15 73012329 Rubber sleeve II, rear fender 4

28



F-9 : SWING ARM/REAR RDAMPER

NO PARTCODE DESCRIPTION QTY REMARK

1 41040724 Swing arm assy 1

2 70030158 Fork Shaft 1

3 73110077 Buffer chaincase defence 1

4 72011922 Cross recessed pan head screw, small 6*12 2

5 70120280 Flanged Bush 2

6 54120173 Chain 1

7 72011235 Bolt M6×12 2

8 73080194 Chain box 1

9 73012153 Limit rubber mat, chain box 1

10 72020324 Nut M14×1.5 1

11 72010758 Bolt M10×1.25×40 2

12 41070429 Rear shock absorber 2

13 72040477 Washer 6.5*25*1.6 2

14 72011923 Hexagon round-head step-bolt M6*16 2

29



F-10 : FOOTREST/STAND

NO PARTCODE DESCRIPTION QTY REMARK

1 55070321 Rear brake pedal assy 1

2 72020211 Nut M6 1

3 72011230 Bolt M6×20 1

4 73012331 Position-limit rubber sleeve, rear brake pedal 1

5 72011921 Hexagon bolt M8*60 1

6 72020231 Nut M8 1

7 70230004 Bush, rear brake pedal 1

8 72060052 Pin shaft 6×18 1

9 72040249 Washer 6 1

10 72060050 Cottar Pin 2×20 1

11 45080330 Gearshift arm 1

12 41140307 Rear Footrest assy, L 1

13 41420033 Rubber pillion footrest, RR 2

30



F-10 : FOOTREST/STAND
NO PARTCODE DESCRIPTION QTY REMARK

14 41150306 Rear footrest assy, RH 1

15 55080144 Rear brake lever assy 1

16 CP-XY-SLRB Switch line, rear brake 1

17 45090193 Actuating Lever assy 1

18 72050507 Draw spring, rear brake switch 1

19 72050508 Return spring, rear brake pedal 1

20 41120160 Front Footrest assy, RH 1

21 72011919 Bolt M10×16 8

22 41130161 Front Footrest assy, LH 1

CP-XY-RFR REAR FOOTREST RUBBER 1

31



F-11 : AIR CLEANER ASSY/MUFFLER

NO PARTCODE DESCRIPTION QTY REMARK

1 18030969 Pipe intake 1

2 16003309 Carburetor assy 1

3 Air cleaner assy 1

4 Air cleaner cover, left 1

5 72011236 Bolt M6×16 2

6 72160002 Clamp Nut  M5 3

7 72030472 Screw M5×12 3

8 73021054 Front water-borne plate, rear fender 1

9 72020221 Welding clamp nut M6 2

10 Bolt 2

11 72011918 Bolt M8×50 2

12 72040550 Installation bush, muffler Φ9XΦ30X27 2

13 18012145 Assy, R•exhaust muffler 1

32

18020297



F-11 : AIR CLEANER ASSY/MUFFLER
NO PARTCODE DESCRIPTION QTY REMARK

14 18012146 Assy, L•exhaust muffler 1

15 72011247 Bolt M8×40 2

16 18012144 Exhaust pipe, L 1

17 72020231 Nut M8 4

18 72040549 Front installation bush, muffer 2

19 72020182 Cap nut M8 4

20 18012143 Exhaust pipe, R 1

21 73012323 Installation rubber sleeve, muffer 2

22 18050084 Fuel and vapor separator 1

23 73090236 Engine cycle tube 1

24 72011229 Bolt M6×16 3

33



F-12 : SECONDARY AIR SUPPLY SET

NO PARTCODE DESCRIPTION QTY REMARK

1 18040083 Cylinder head connecting pipe assy 1

2 72150218 Paper packing, cylinder head connecting pipe 2

3 72010156 Bolt M6×16 4

4 18070098 Rubber hose, one-way valve 1 1

5 73032009 Bracket, secondary injection valve 1

6 72011235 Bolt M6×12 2

7 72011238 Bolt M6×25 2

8 73012325 Installation rubber pad, taillamp 2

9 72040197 Washer 6 2

10 18080083 Rubber hose, control valve 1

11 18090081 Rubber hose, shut-off valve 1

12 18060057 Secondary air injection valve 1

13 72020178 Nut M6 2

14 18070099 Rubber hose, one-way valve 2 1

34



F-13 : OIL LINE ASSY I

NO PARTCODE DESCRIPTION QTY REMARK

1 73090238 Oil-out line 1

2 72010156 Bolt M6×16 2

3 72011228 Liquid bolt M12×1.25×30 2

4 73090237 Oil-in line 1

5 72040159 Aluminium washer 12.5×20×1.5 4

35



F-14 : F.WHEEL/ RR.WHEEL  

NO PARTCODE DESCRIPTION QTY REMARK

1 70050106 Front wheel spindle 1

2 54110114 Speedometer, front wheel 1

3 54010224 Front wheel rim assy 1

4 54090019 Flap, front wheel 1

5 54070047 Inner tube, front wheel 1

6 54050201 Shoe, front wheel 1

7 55030154 Front brake disk 1

8 72030643 Screw M8×25 6

9 70060161 Front wheel bush, R 1

10 72020324 Nut M14×1.5 1

11 72020385 Nut M16×1.5 1

12 54140108 Chain adjuster assy, L 2

13 70070227 Rear wheel bush, R 1

36



F-14 : F.WHEEL/ RR.WHEEL  
NO PARTCODE DESCRIPTION QTY REMARK

Rubber sleeve, torsion rod 1

Washer 1

Spring Washer 1

Nut 1

Cottar Pin 1

15 CP-XY-REABRE Rear break assy 1

16 72011929 Catch bolt, rear brake 1

17 54060075 Shoe, rear wheel 1

18 54080001 Inner tube, rear wheel 1

19 54090016 Flap, rear wheel 1

20 54030223 Rear wheel rim assy 1

21 CP-XY-CBRW Cushion block, rear wheel 5

22 54270096 Wheel hub shock absorber assy 1

23 70070226 Rear wheel bush, L 1

24 70080119 Rear wheel spindle 1

37

14 55040161



F-15 : ELECTRIC DEVICE

NO PARTCODE DESCRIPTION QTY REMARK

1 31080119 Horn 1

2 31010082 Ignition Controller 1

3 72011236 Bolt M6×16 2

4 31030082 Voltage Regulator/VR 1

5 31040019 Flasher relay 1

6 31050047 Starter Relay 1

7 73250154 Bracket, battery 1

8 73012324 Battery band 1

9 31070060 Battery 1

10 73010197 Damping mat, battery 2

11 72011235 Bolt M6×12 6

12 72011241 Bolt M6×40 2

13 70120307 Ignition coil bush 2

14 31020112 Ignition Coil 1

15 31061152 Main cable assy 1

38



F-16 : FRAME WELDING ASSEMBLY

NO PARTCODE DESCRIPTION QTY REMARK

1 41011113 Frame welding assy 1

2 73032013 Clutch cable wire hook 1

3 72020231 Nut M8 4

4 73070533 Upper connecting board, R. (engine) 1

5 73012326 Rubber washer,side cover 2

6 73012321 Cushion rubber, oil pot 2

7 73010318 Rubber washer,side cover 2

8 76020331 Helmat lock 1

9 72011235 Bolt M6×12 3

10 73012332 Dipstick 1

11 72040551 Flanged Bush Φ6.5*Φ18*5 2

12 16080010 Upper cover, oil pot 1

13 72011238 Bolt M6×25 2

39



F-16 : FRAME WELDING ASSEMBLY
NO PARTCODE DESCRIPTION QTY REMARK

14 16080011 Lower case assy, oil pot 1

15 72011244 Bolt M8×30 1

16 73012323 Installation rubber sleeve, muffer 2

17 72011924 Upper suspension shaft, front (engine) 2

18 72011925 Front suspension shaft, engine 1

19 73070535 Front connecting board, R (engine) 1

20 72020215 Nut M10×1.25 3

21 72011250 Bolt M8×75 2

22 73070532 Upper connecting board, L. 1

23 73070534 Front connecting board, L (engine) 1

24 72010900 Bolt M8×85 2

40



F-17 : TOOLS KIT

NO PARTCODE DESCRIPTION QTY REMARK

1 Tool Bag 1

2 Sleeve, spark plug 1

3 Carp grip 1

4 Open-end Wrench 12×14 1

5 Open-end Wrench 8×10 1

6 Screw driver handle 1

7 Double-ended Screwdriver 1

8 Hexagon spanner S=6 1

41



END


